

TEST REPORT: 7191265807-CHM21-SSB

Date: 17 AUG 2021

Tel: +65 69736151



Client's Ref: -

Email: Jia-Yi.SEOW@tuvsud.com

Note: This report is issued subject to the Testing and Certification Regulations of the TÜV SÜD Group and the General Terms and Conditions of Business of TÜV SÜD PSB Pte Ltd. In addition, this report is governed by the terms set out within this report.



PSB Singapore

Add value.
Inspire trust.

SUBJECT

Analysis of Arsenic Content

CLIENT

Greenlam Asia Pacific Pte Ltd
11 Sungei Kadut Crescent
Singapore 728683

Attention: Mr Kyler Ng

SAMPLE SUBMISSION DATE / TEST DATE

29 Jul 2021 / 06 -13 Aug 2021

DESCRIPTION OF SAMPLE

One sample of laminates was submitted by the Client.

METHOD OF TEST

The sample was extracted with hydrochloric acid (1M) followed by determination of arsenic content using Inductively Couple Plasma Mass Spectroscopy (ICP-MS).



Laboratory:
TÜV SÜD PSB Pte. Ltd.
15 International Business Park
TÜV SÜD @ IBP
Singapore 609937

Phone : +65-6778 7777
E-mail: info.sg@tuvsud.com
<https://www.tuvsud.com/sg>
Co. Reg : 199002667R

Regional Head Office:
TÜV SÜD Asia Pacific Pte. Ltd.
15 International Business Park
TÜV SÜD @ IBP
Singapore 609937
TÜV®



RESULTS

Test Parameter	Laminates Sample	Client's specification
Arsenic content as As, ppb	Less than 10*	15 max

Note: (*) Method detection limit

SIA SEOW BEE
TECHNICAL EXECUTIVE

SEOW JIA YI
ASSISTANT PRODUCT MANAGER
INDUSTRIAL CHEMICALS
CHEMICAL & MATERIALS

EGYSTONE

TEST REPORT: 7191265807-CHM21-SSB
17 AUG 2021



PSB Singapore

Please note that this Report is issued under the following terms :

1. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TÜV SÜD PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way "guarantees" the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine long term effects of using the specific product/equipment.
2. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.
3. Nothing in this report shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other testing authority or bodies that may be found on that sample.
4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results furnished by TÜV SÜD PSB in any advertisements or sales promotion.
5. Unless otherwise stated, the tests were carried out in TÜV SÜD PSB Pte Ltd, 15 International Business Park TÜV SÜD @ IBP Singapore 609937.
6. The tests carried out by TÜV SÜD PSB and this report are subject to TÜV SÜD PSB's General Terms and Conditions of Business and the Testing and Certification Regulations of the TÜV SÜD Group.

Effective 26 January 2021

EGYSTONE